



TESTING SERVICES, INC.
817 SHOWALTER AVE. • P.O. BOX 2041
DALTON, GEORGIA 30722-2041
PHONE: (706) 226-1400 • FAX: (706) 226-6118

TEST REPORT

CLIENT:	Rubber Resources Limited	REPORT NUMBER:	52891
	9901 Ideal Lane	LAB TEST NUMBER:	2359-9474
	Hudson, FL 34667	DATE:	August 20, 2011

Test Material:

Mulch Description	Mixed Color Rubber Mulch (Rust, Black, Blue, Green)
-------------------	---

Subject: Testing Services Inc was instructed by the client to perform flammability testing on supplied mulch material.

Test Method: 16 Code of Federal Regulations § 1500.44 Method for Determining Extremely Flammable and Flammable Solids

Procedure: A sampling of mulch material was packed into a flat, rectangular metal boat with inner dimensions of 6" long X 1" wide X ¼" depth. The packed sample was prepared in a draft free area that is ventilated and cleared after each test. Initial temperature at the time of testing was at lab conditions, 70°F. Holding a paraffin candle, with a diameter of at least 1", was placed in contact with the surface of the sample for 5 seconds or until the sample ignited. The candle ignition source was removed, and by means of a stopwatch, the time of combustion with self sustained flame was recorded. The mulch was not allowed to burn longer than 60 seconds. After extinguishment, the dimensions of the burnt area was measured to determine the rate of burning.

Test Results: Mulch self extinguished, at a burn rate of < 2.2 mm / second. Therefore, the material is considered a negative non-flammable solid.

Approved By:

Erle Miles Jr. VP
Testing Services Inc